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Scheme S1. Chemical reactions and structures of: A) indacenothiophene -alt -3,6-bis(5-
bromothiophen-2-yl)-2,5-bis(2-octyldodecyl)pyrrolo[3,4-c]pyrrole (IDT and Dibromo-DPP) or C1, B)
indacenothiophene -alt-4,7-dibromo-5,6-difluorobenzo[1,2,5]thiadiazole (IDT and difluoro-BTD) or
C2 and C) Indacenodithienothiophene-alt-3,6-bis(5-bromothieno[3,2-b]thiophen-2-y1)-2,5
bis(2octyldodecyl)pyrrolo[3,4-c]pyrrole (IDTT and Dibromo-DPP) or C3 copolymers.
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Figure S1. Gel Permeation Chromatography (GPC) curves of the three different copolymers where the
black line corresponds to the C1 copolymer, the red line to the C2 copolymer and the blue line to the
C3.

Table S1. Molecular characteristics of the three different copolymers as directly calculated from gel
permission chromatography.

Average Molecular Average Molecular Dispersity Index
Copolymer Weight per Number Weight per Weight ®)
kDa kDa
C1 128 302 2.36
C2 153 379 2.48
C3 150 328 2.19
— GO
50000 GO D
40000
]
)
2 30000 1
] G
c
[T
E 20000 -
10000 -
04

800 1000 1200 1400 1600 1800 2000
Raman Shift (cm™)

Figure S2. Raman Spectra obtained for GO and rGO. Both spectra represent materials with a great
number of defects which is evident by the respective I/ Ip ratio. The red curve corresponds to the rGO
while the black to the GO.
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Figure S3. XRD measurements for GO and rGO. The red curve corresponds to the rGO while the
black to the GO.
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Figure S4. TGA thermograms under nitrogen atmosphere corresponding to: A) GO, B) rGO, C) C3
copolymer, D) C3 copolymer with 3 wt% rGO, E) C3 copolymer with 5 wt% rGO and F) C3
copolymer with 10 wt% rGO.
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Figure S5. SEM images corresponding to the C2 copolymer with A) 5 wt% rGO and B) 10 wt% rGO.

The samples were prepared using the spin coating technique leading to thicknesses of approximately
100 nm.
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Figure S6. Cyclic voltammogram of ferrocene in ACN which was used as reference for the copolymers.



